
MEETING
97th ANNUAL

Recap

Summer 2024www.cswea.org•Wisconsin •Minnesota•Illinois

The 2024 YP Summit

Water Week 2024

6th Annual Midwest  
Student Design Competition

GWS Call for Sponsors

Water’s Worth It Essay Contest Winners

PLUS:PLUS:

Ce
nt

ra
l S

ta
te

s 
W

at
er

 E
nv

iro
nm

en
t A

ss
oc

ia
tio

n
10

21
 A

le
xa

nd
ra

 B
lv

d,
 C

ry
st

al
 L

ak
e,

 IL
 6

00
14

AD
DR

ES
S 

SE
RV

IC
E 

RE
QU

ES
TE

D

http://www.cswea.org%E2%80%A2Wisconsin
http://www.cswea.org%E2%80%A2Wisconsin
http://www.cswea.org%E2%80%A2Wisconsin


A
ll tra

d
e
m

a
rk

s o
w

n
e
d
 b

y La
k
e
sid

e
 E

q
u
ip

m
e
n
t C

o
rp

o
ra

tio
n
.  

©
 2

0
2
4
 La

k
e
sid

e
 E

q
u
ip
[...]
Dahme Mechanical, Carollo, and Grundfos. Without them we couldn’t 

support students in the attendance of the in-person event. 

Finally, thank you to all the students who worked so hard to 

participate in the competition. We were impressed by your knowledge 

and professionalism. I am thrilled knowing you will soon be joining  

the industry. Prospective companies stay on the lookout for these  

amazing students! 

Thank you to all who were involved in making this competition a 

success. Let’s continue the momentum for next year’s 6th Annual MSDC!

We could always benefit from another committee member. If you are 

interested in benefiting students through this competition, please reach 

out to Alexis Countryman, acountryman@msa-ps.com or  

Christine Hengel-Prom at hengelpromc@bv.com. 

If you are interested in supporting student advancement  

through sponsorship, please reach out to either Alexis Countryman  

at acountryman@msa-ps.com or Christine Hengel-Prom  

at hengelpromc@bv.com.  

IIT WEF Water Environment CSWEA Winners. Team Members: Judith Rackow, Knowlen Giattina, Ryan Griepentrog, Francis Gileece, and 
Mathis Lucet.

Marquette Global Water Stewardship Overall Winners.  
Team Members: Ashley Tan, Maya Adelgren, Giuseppe Camarda, 
Veronica Bevan, and Ben Craighead.

Marquette WEF Wastewater CSWEA Winners.  
Team Members: David Zeller, Jessica Calteux, Zachary Molczyk,  
and Keagan Morgan.

Washington University Missouri WEF Wastewater Overall Winners. 
Team Members: Sean Hwang, Ariel Richards, Yue Rao, and Jiasi Sun.

Notre Dame Indiana WEF Water Environment Overall Winners. 
Team Members: Andrea Reisinger, Patrick Murray,  
Brooke Wilkinson, and Annie Lang.

41www.cswea.org Summer 2024 | CSWEAClick HERE to return to Table of Contents

mailto:acountryman@msa-ps.com
mailto:hengelpromc@bv.com
mailto:acountryman@msa-ps.com
mailto:hengelpromc@bv.com
http://www.cswea.org


On April 8, 2024, a team of five seniors 

from Marquette University competed in the CSWEA 

Midwest Student Design Competition in Madison, WI.  

The team won the Global Water Stewardship category 

with their proposed design of a wastewater treatment 

facility in the community of Horquetas, Costa Rica. 

The design team is comprised of five undergraduate civil engineering students 

from Marquette University graduating in 2024. The team represents a wide range 

of subdisciplines in Marquette’s Civil, Construction, and Environmental Engineering 

department: Ashley Tan, Ben Craighead, and Maya Adelgren in environmental 

engineering, Veronica Bevan in structural engineering, and Giuseppe Camarda in 

construction engineering. Matt Castillo from MSA Professional Services Inc served as 

the team’s mentor, along with faculty members at Marquette University. 

In winning the competition, the team earned a trip to Costa Rica to visit Horquetas 

and present their design while traveling with other professionals involved with  

Global Water Stewardship (GWS). 

Midwest Student Design Winner –  

Click HERE to return to Table of Contents42 www.cswea.orgCSWEA | Summer 2024

http://www.cswea.org


Sanitary Sewer and 
Treatment Design 
for Horquetas,  
Costa Rica 
Problem Statement 
The community of Horquetas is located in the 

Heredia province of Costa Rica, just northeast 

of the capital of San Jose. The community has 

experienced significant growth recently, and 

also has seen a substantial increase in eco-

tourism to nearby national parks. Horquetas 

is home to approximately 38,000 full-time 

residents and 180,000 tourists per year (in 

2024). The community is currently facing 

challenges with existing septic systems; most 

homes and businesses currently utilize septic 

tanks, but a lack of maintenance and poorly 

draining leach fields has resulted in significant 

problems for sewage management. The 

community desires a centralized wastewater 

treatment facility capable of treating sewage 

for the entire community, as well as the 

tourist population. The community requested 

an affordable system, with a budget for 

operations and maintenance (O&M) costs 

per capita set at 10,000 Costa Rican colones, 

or $20 USD per month. The design of the 

system was also to minimize capital costs, 

electricity usage, and impact on the community 

and environment. The system must meet the 

specific effluent standards, while all fitting on 

a single parcel of land. The team provided 

three alternative designs for the system, as 

well as selecting an outfall location and 

treatment site from three given alternatives. 

Through careful consideration of community 

requests and resources, the team selected a 

single alternative for the treatment design, with 

a 20-year design lifecycle. With the rapid 

growth of the community of Horquetas, and 

the careful design of the treatment system by 

Cost
Capital and operation and maintenance 

(O&M) costs were minimized in the  

design through the use of low-energy 

treatment methods, and a simple,  

gravity-fed sewer system.

Footprint
The chosen design heavily relies on  

large area ponds for treatment, and 

maximizing the space available was 

paramount in allowing for the design to work.

Environmental Impact
The community relies on eco-tourism for much 

of its economy, and thus selecting a design 

that minimizes odor and other environmental 

damage was heavily considered.

Design Flowrates
To determine the flowrate of the system, 

the team first estimated the population of 

Horquetas in the design year (2044) using 

Costa Rica census data and the logarithmic 

method, giving an estimated future population 

of 63,000 people and future tourist 

population of 250,000 tourists per year. 

The total flowrate was calculated from 

three sources: domestic flow, commercial 

flow, and infiltration. Domestic flow was 

informed by the population estimate for  

the design year. Information provided by 

GWS indicated the water consumption was  

Table 1: Design parameters and flowrates.

Design Parameters for 2044

Population 63,000 people

Tourism 250,000 people/yr

Daily water usage 77.38 gal/cap/day

80% of water use is discharged to sewer

Flowrate

Domestic 3.97 MGD

Commercial 0.04 MGD

Infiltration 0.69 MGD

Design flow 4.7 MGD

Peak flow* 13.0 MGD

Seasonal Adjustment

Peak precipitation infiltration 0.4 MGD

Design flow, wet season 5.1 MGD

*Peaking factor of 3, excluding infiltration

the team, Horquetas will continue to grow and 

prosper, becoming healthier than ever before. 

Objective
The goal of this project was to design  

a wastewater treatment system for the  

community of Horquetas, Costa Rica.  

The design factored in community desires  

such as ease of maintenance and minimizing 

costs while also negating the environmental 

impact of the system. The chosen design  

meets all effluent standards, and has been 

designed to accommodate future population 

and tourist growth.

Design Factors and Constraints
The team was presented with several significant 

challenges and limitations in the design of 

the treatment system. They were challenged 

to design a system capable of handling the 

volume of flow while also keeping costs, 

environmental impact, and maintenance  

to a minimum. 

Simplicity
The community requested the chosen design to 

be as simple as possible in both construction 

and maintenance. The power grid in the 

community is still in development, and thus an 

option that minimized power consumption was 

important. The design also prioritized ease 

of construction, by using simple designs and 

limiting the use of specialized equipment.

43www.cswea.org Summer 2024 | CSWEAClick HERE to return to Table of Contents

Horquetas

http://www.cswea.org


77.38 gallons per capita per day. Commercial 

flow was found by determining the number 

of services in the design year. The population 

growth percentage of 37.5% was applied to 

the current number of services, 74, for a future 

estimate of 127 services. Infiltration flowrate 

varies with rainfall, and since Horquetas 

is located in a region with heavy rainfall, 

analyzing seasonal precipitation data was 

essential in the project design. Weather data 

from 1991 to 2021 was used to investigate the 

seasonal variations in rainfall by month, and 

from there the corresponding infiltration rate 

was then calculated. 

Treatment Alternatives
The team developed three alternatives for the 

wastewater system before selecting a final 

design. Alternatives needed to meet design 

constraints and treatment standards. The team 

designed three complete treatment trains with 

primary, secondary, and tertiary treatment, then 

selected the best alternative that prioritized the 

needs and requests of the community. 

Trickling Filter
The first alternative was a trickling filter system. 

Trickling filters (TF) consist of a tower-style 

cylindrical filter bed made up of permeable 

media. Wastewater is sprayed from several 

nozzles on a rotating distributor arm that spans 

the entire diameter of the filter and sits at the top 

of the media bed. A biological film, made up 

of a variety of microorganisms, builds up on the 

media as wastewater flows through the filter. 

Aerobic microorganisms in this biological film 

are then able to degrade organic matter in the 

wastewater. Since trickling filters only remove 

organic matter from wastewater, preliminary 

treatment by screening and grit removal and 

primary treatment via sedimentation tanks are 

required before influent reaches the trickling 

filters. Trickling filters are considered simple, 

low-cost, and low-power secondary treatment 

systems. Local effluent standards are met with 

two low-rate trickling filters, a clarifier with 

the addition of ferric chloride for phosphorus 

removal, and a tertiary UV disinfection unit. 

The advantages of the TF system include 

its simplicity and reliability, low power 

requirements, and low land requirements for 

the entire treatment train. Disadvantages of this 

system includes clogging of the TF, predatory 

snail and vector problems that may reduce 

treatment efficiency and negatively impact  

the surrounding environment, and expensive 

and complicated tertiary treatment to reach 

effluent standards.

French Vertical Flow  
Constructed Wetlands
French vertical-flow constructed wetlands 

(FVCW) are a natural treatment system able 

to treat raw wastewater (i.e., no pretreatment 

other than bar screening is required). The 

FVCW wetland is typically broken up into 

two stages, but due to the tropical climate/

high seasonal temperatures of Horquetas, the 

wetland can be reduced into one stage. This 

stage is broken up into two filters, which are 

dosed with wastewater on opposite schedules. 

Due to the flow requirements and consequent 

sizing of the wetland, as well as the specific 

design and schedule of the doses, the influent 

dosing system of this wetland requires several 

individual pumps to properly dose the influent 

along the filter bed. 

The filter bed is made up of gravel and 

is covered in specific classes of vegetation. 

The type of vegetation depends on the native 

species available in the region. A biological 

film forms on the surface of the wetland that 

can remove organic matter, while fine-grained 

gravel in the filter bed removes TSS. The plants 

that top the filter bed help to prevent clogging, 

as well as uptake small amounts of phosphorus 

and nitrogen and provide oxygen to the 

system. The effluent is collected at the bottom of 

the filter bed by an underground outflow pipe, 

after the water has trickled through the entire 

filter. Pipes for aeration and drainage are also 

part of the FVCW design. 

Advantages of the FVCW are the use of 

natural processes, minimal daily operation 

and maintenance requirements, no associated 

vector or odor problems, and built-in sludge 

management. Disadvantages of the system 

include high land requirements, high power 

requirements and costs associated with the 

pump design required for the influent dosing 

system, long start-up times, and parts such as 

the filter bed media that are difficult to replace. 

UASB and Polishing Ponds
The third design alternative includes an up-flow 

anaerobic sludge blanket (UASB) reactor 

with polishing ponds. The UASB reactor 

combines anaerobic and sedimentation 

technology in a high-rate treatment system. 

The preliminarily treated wastewater flows into 

the bottom of the large reinforced concrete 

UASB basin where it meets an anaerobic 

sludge “blanket.” The influent flow contacts the 

anaerobic microorganisms, initiating biological 

reactions that reduce the BOD concentration. 

The anaerobic process generates biogas, 

which can be harnessed for energy. As more 

wastewater enters through the bottom, the 

water that has already contacted the blanket 

rises up through the reactor, and BOD is 

further reduced by the settling of the solids. A 

trapezoidal phase separator is at the top of 

the UASB, which separates primary effluent, 

anaerobic solids, and biogas. 

One of the drawbacks to UASBs is that the 

high-rate treatment does not allow sufficient 

time for nitrification to occur. In order to meet 

the required effluent standards, secondary 

and tertiary treatment are necessary after 

the UASBs. The project team determined that 

a series of polishing ponds would provide 

this necessary treatment. With the high BOD 

removal efficiency of UASBs, the polishing 

ponds would primarily remove nitrogen, 

phosphorus, and fecal coliforms. 

Polishing ponds are a series of open-air 

lagoons in which zones of microbial activity 
treat various pollutants through biological 

treatment. Pond systems often consist of 

a series of anaerobic, facultative, and 

maturation ponds. Because this alternative 

uses a UASB to initially treat BOD and COD 

levels anaerobically, there is no need for an 

anaerobic pond in the system. Instead, the 

wastewater can directly enter a facultative 

pond. Facultative ponds are characterized 

Table 2: Influent, required effluent standards, and calculated effluent concentrations.

Concentrations

Water Quality Parameter Influent
Effluent 

Standards

Treatment Facility 

Effluent

BOD (mg/L) 280 50 45

COD (mg/L) 550 150 84

TSS (mg/L) 220 50 44

TN (mg/L) 50 40 29

TP (mg/L) 20 10 10

Fecal Coliform 

(MPN/100mL)
5E+07 1000 590

Midwest Student Design Winner –  

44 www.cswea.orgCSWEA | Summer 2024 Click HERE to return to Table of Contents

http://www.cswea.org


by having both an aerobic zone and an 

anaerobic zone. The aerobic zone is in the 

top layer of the facultative pond since this 

region is exposed to oxygen in the air. The 

anaerobic zone occurs on the bottom layer 

of the pond where minimal oxygen is present. 

Together these layers reduce BOD, nitrogen, 

phosphorus, and fecal coliforms. Maturation 

ponds are shallower than facultative ponds 

and only have an aerobic layer. The biological 

processes of maturation ponds are very similar 

to those of the aerobic zones in the facultative 

pond. Maturation ponds are commonly found 

in series. In this system, the team determined 

that only two consecutive maturation ponds 

would be necessary to meet effluent standards. 

The combination of UASBs and polishing 

ponds provide many benefits for treatment. 

The UASB energy generation can offset power 

consumption, and the only power required to 

operate the UASB is from pumping in the water. 

A drawback of UASBs is the sludge production 

from the treatment. Waste sludge from the 

UASB needs to be removed regularly, every 

one to two weeks. 

Treatment System Design 
The third alternative, UASBs and polishing 

ponds, was selected for the recommended 

design. This system most closely matches the 

priorities of the community due to its minimal 

O&M, low power requirements, natural pond 